
UNIVERSITY OF NEWCASTLE UPON TYNE 

DEPARTMENT OF CIVIL ENGINEERING 

EFFECT OF SLUDGE TREATMENT PROCESSES ON ASCARIS 

DESTRUCTION FOR SAFE UTILISATION OF 

SEWAGE SLUDGE IN EGYPT 

BY 

AHMED MOHAMED KHALED MOSTAFA 

B. Sc. CONSTRUCTION ENGINEERING 
M. Sc. ENVIRONMENTAL ENGINEERING 

NEWCASTLE UNIVERSITY LIBRARY 
---------------------------- 

200 13095 3 
---------------------------- 

h\Qs Vs L\, - ck 

A thesis submitted to the University of Newcastle Upon Tyne 

in fulfilment of the requirements for the degree of Doctor of Philosophy 

in Environmental Engineering 

December 2000 

NEWCASTLE UPON TYNE 

ENGLAND-UK 



ACKNOWLEDGEMENTS 

I would like to express my deep gratitude to Professor M. B. Pescod, OBE the former 
[...]
hard to penetrate and required force to drive the sampler into the sludge layer. 

Accordingly, samples were collected using the New Gilson Corer sampler (Duncan & 

Associates, UK). This device consists of a corer tube pole extendable to 4 metres 
length. At the end of the pole, a 450 mm tube with a cutter at the end is attached. 

Once the pole is driven vertically downwards to the desired depth and pulled out, the 

cutter closes on the sediment. 

The two samples at the inlet side were very well mixed and a representative 

composite sample was analysed. The same procedure was followed for the outlet side 

samples, with one representative composite sample being analysed. 

90 



MN 

b 
r. 
O 

i° w c3 

1D 

Cl 

r. + 
.. r 

4r 

CC 

L. 

w 

C. ' 



3.5. Materials & Methods 

3.5.1. Materials 

3.5.1.1. Anaerobic pond sludge 

Anaerobic pond sludge from Mit Mazah waste stabilisation pond, Daqahlia 

governorate was applied to the drying beds. The physicochemical composition and 

Ascaris content of the anaerobic pond sludge is presented in Chapter 4 (Table 4.2), 

and Section 4.1.1.2. 

3.5.1.2. Ascaris vitilorum eggs 

Fresh cattle ascarid was obtained from the intestines of infected cattle from a 

slaughterhouse. The female worms, which have both ends tapered (male worms have 

their posterior end coiled), were identified and collected in petri dishes. Female 

worms have been opened and the uterus has been extracted from the worm's body. 

The uterus was squeezed to remove Ascaris vitilorum eggs. Extracted eggs were 

placed in formal saline solution (1% . formaline, 99% saline), as a medium for 

culturing the eggs as well as preventing putrefaction, which does not affect their 

survival. 

3.5.2. Experimental Procedures 

3.5.2.1. Application of anaerobic pond sludge on drying beds 

The objective of this study was to evaluate the effectiveness of anaerobic pond sludge 

storage in natural drying beds as a method for inactivating Ascaris eggs. This would 

be achieved by studying the survival of eggs at different sludge depth applications on 

drying beds during winter and summer periods. An additional objective was to assess 

the changes in sludge characteristics (solids content), which could be related to 

Ascaris inactivation. These two objectives would finally evaluate the suitability of the 

sludge for land application as fertiliser. 

92 



a. Design of air drying beds 

Three pilot-scale drying beds were constructed at Mit Mazah WSP, adjacent to the 

anaerobic pond, as shown in Figure 3.1. Table 3.2 summarises the details of the 

drying beds design used in this study. Sludge dewatered through perforated under- 
drainage pipes that were adequately supported and laid at a slope of 2% to ease the 

flow of filtrate. These pipes were covered with a layer of coarse gravel (> 4 cm), two 

layers of different diameter size fine gravel (3 mm and 6 mm) and a fine sand layer. 

The sand media characteristics were clean, no clay or organic matter, with effective 

size of 0.3 to 1.2 mm. Figures 3.2 & 3.3 shows the cross section of the drying beds 

adopted in this study during the winter and summer seasons, respectively, with the 

configuration, grading and depth of the drainage medium. During the winter season, 

two sludge applications were performed, each with different sludge and sand depth 

layers. However, during the summer season, only one sludge application was 

performed with different sludge layers, but the same sand layer depth. Table 3.3 

summarises the sludge applications during the winter and summer trials. 

Table 3.2. Details of the Pilot Scale Drying Beds at Mit Mazah Site 

Parameter Description 
Number of beds 3 
Construction of beds " Brick walls 

" Concrete flooring 
Underdrains " Perforated plastic pipes laid with open joints 

" 10 cm diameter 
" 2% slo e 

Dimension of beds L*W*D (m) =3*3*1.1 
Sludge layer depth 15 - 25 cm 
Sand layer " Depth: 10 - 30 cm 

" Size: 0.3 - 1.2 mm 
Fine gravel layer " Depth: 10 cm 

" Size: 3 -19 mm 
Coarse gravel layer " Depth: 20 cm 

" Size: >4 cm 

93 



Sludge layer - 15-25cm. 

Sand layer =10,15 & 20cm. for D. B. 1,2 & 3, respectively. 
Diameter size = 0.3-1.2mm. 

Fine gravel - 15cm., Diameter size - 3-10mm. 

Fine gravel =1 Ocm., Diameter size = 6-19mm. I 

Coarse gravel layer = 20cm., Diameter size > 4cm. 

Perforated drainage pipe 

Figure 3.2. Cross Section through Drying Beds used during Winter Trials 

Sludge layer - 15-25cm. 

Sand layer = 20cm., Diameter size = 0.3-1.2mm. 

Fine gravel = 15cm., Diameter size - 3-10mm. 

Fine gravel - 10cm.. Diameter size - 6-19mm. I 

Coarse gravel layer = 20cm., Diameter size > 4cm. 

Perforated drainage pipe 

Figure 3.3. Cross Section through Drying Beds used during Summer Trial 

94 



Table 3.3. Sludge and Sand depths for the Drying Beds during the Winter and 

Summer Seasons 

Month (unit) Layer Thickness (cm. ) 

Winter Season Drying Bed 1 Drying Bed 2 Drying Bed 3 

First Trial Sand 10 15 20 

Sludge 25 20 15 

Second Trial Sand 10 15 20 

Sludge 15 25 25 

Summer Season Sand 20 20 20 

Sludge 15 20 25 

b. Sampling points and frequency 

Sludge from the anaerobic pond at Mit Mazah WSP was transported to the drying 

beds using an excavator, from approximately half way along one side, as shown in 

Figure 3.4. The sludge was well distributed on the drying beds at different depths. For 

the winter and summer periods, the drying time was 2 months each. Grab samples of 

the sludge were collected from the drying beds at days 1,7,18,32 and after two 

months for the first trial during the winter season. In the second trial during the winter 

season, samples were collected at days 1,7,18,41 and after 2 months. During the 

summer trial, samples were collected at days 1,3,6,17,34 and after two months. It is 

important to mention that from each drying bed, one sample was collected and this 

sample was assumed to be representative of the entire bed. 

c. Parameters measured 

Weather conditions affect the performance of the drying beds and, accordingly, during 

the drying period the ambient air temperature (°C) was recorded at 10 a. m. and 2 p. m., 

throughout the drying period. In addition, the sunshine (hours) and rainfall rate 
(mm/month) were obtained from the national weather station in Cairo. 

95 



During the drying period, sludge temperature was measured every day, at 10 a. m. and 

2 p. m. All samples collected were analysed for solids content and, starting from the 

second sampling period, the detection of Ascaris eggs was performed. However, 

starting from day 17, samples were collected over a vertical profile and the depth of 

the profile was measured. The vertical profile was divided into three layers, top, 

middle and bottom. Each layer was analysed for the total solids and Ascaris eggs 

content. 

Figure 3.4. Anaerobic Pond Sludge Transported to Drying Beds 

using an Excavator 

96 

Zýr4r,,,, 4, *, ̂  j. W- ý. Vý %Woklpmmw" -04L Zwmýjmr-- -,, 0' - -- ,-. - -- 
,- 
7a 

lw-71 - 
1ý 



EXPERIMENTAL PROGRAM II: COMPOSTING 

3.6. Introduction 

The major purpose of this study was to examine the effect of a simple, low technology 

and cheap sludge treatment process, namely composting, on the fate of Ascaris eggs. 

Passive composting technology was selected to be the type of composting process 

tested in this study. Sludge used in this study was primary filter pressed sludge, from 

the West Alexandria sewage treatment plant. Bulking agents used were agricultural 

wastes. In addition, cement dust by-pass was added to the sewage sludge at different 

concentrations, ranging from 0% to 50%, and its effect on the decomposition process 

and Ascaris eggs was studied. A period of 4 months of composting has been 

monitored, two months for the fermentation phase and two months for the maturation 

(curing) phase. 

3.7. Treatment Plant Description & Sampling Locations 

3.7.1. West Alexandria Sewage Treatment Plant 

The West Alexandria sewage treatment plant (WTP) began operation in 1993. It has a 
design capacity of 186 million litres per day (MI/d), with 285 Ml/d peak, and serves 

the West Zone of the City of Alexandria. Unit processes and operations at the WTP 

include coarse screening, influent pumping, grit removal, intermediate screening, 

primary clarification, scum removal, sludge pumping and mechanical dewatering 

facility (MDF). 

Raw sewage entering the WTP is lifted by pumps in the influent pumping station, 

which includes an influent channel, eight screen channels, four mechanical screens, a 
distribution channel and five raw sewage pumps. Grit removal and intermediate 

screening operations take place at the plant headworks. A total of nine aerated grit 

chambers were constructed. After the grit is removed, wastewater flows through 

manually cleaned bar racks to Parshall flumes, which measure the flow received at the 

headworks. Flow from the headworks is directed to eight rectangular clarifiers 

through a distribution channel with submerged gates. A manually operated weir gate 

97 



is available for bypassing flow in excess of the peak design flow. Solids that settle to 

the bottom of the clarifiers are collected and pumped out of the units to the 

Mechanical Dewatering Facility (MDF) for thickening. Flow from the primary 

clarifiers is collected in an effluent channel and piped to the effluent junction 

structure. From this structure, the effluent is discharged to the main basin of Lake 

Maryout through an open channel. The primary influent bypass is also connected to 

this structure in case of emergency. 

Primary sludge is dewatered at the MDF, using belt filter presses, and loaded into 

trucks for transport to Site 9N for agricultural use. The sludge storage facility consists 

of two circular sludge equalisation tanks, each 13m in diameter. In an effort to reduce 

the production of hydrogen sulphide, the MDF is operated so that the tanks are 

emptied each day. The sludge equalisation tanks are equipped with air diffusers to 

keep the sludge mixed and maintain aerobic conditions. Sludge transfer pumps 

convey the sludge to eighteen belt filter press feed pumps, which pump the sludge to 

twelve belt filter presses, each 2m wide. The average feed sludge solids concentration 
is 4%, and the resulting sludge cake solids content averages 29.3%. The dewatered 

sludge is discharged to three conveyor belts and transferred to a discharge hopper, and 
from there to trailer trucks. Approximately 30 truckloads of dewatered sludge are 

transported daily to site 9N, an average of 22 metric tons on a wet weight basis. 

Polymer is used as a conditioning material to improve the dewaterability of the 

sludge. The MDF includes a polymer storage and feed system. This consists of a dry 

polymer storage area, four polymer feeders, four polymer mixing and agitating tanks 

and four polymer storage tanks. 

3.7.2. Sampling Procedure & Sludge Characterisation 

A loaded truck was diverted from site 9N to a location near the Cairo-Alexandria 

desert road at about 57 km from Cairo. This site was allocated for the composting 

trials. Approximately 20 tons of belt filter pressed sludge was available for the pilot 

scale work. Three samples were collected randomly from the front, middle and back 

portions of the batch and mixed thoroughly. A representative sample of the mixture 

was taken for full physicochemical characteristics and Ascaris content. 

98 



3.8. Materials and Methods 

3.8.1. Materials 

3.8.1.1. Primary sludge (S) 

Belt filter pressed primary sludge from the West Alexandria sewage treatment plant 

was transported to the site of the pilot studies. Filter pressed sludge was used in this 

study, and the physicochemical composition is presented in Table 3.4. The sample 

was positive for viable Ascaris eggs. 

3.8.1.2. Agricultural wastes (BA) 

Fennel and basil wastes were collected from a Factory located in 6`h of October 

Industrial zone, Giza Governorate. Table 3.4 shows the physicochemical analyses of 

the fennel and basil wastes. 

3.8.1.3. Cement dust (C) 

Cement dust was obtained from the cement factory at Helwan, Cairo Governorate. 

The chemical analysis of the cement dust is presented in Table 3.4. 

3.8.2. Experimental Procedures 

3.8.2.1. Composting of sewage sludge, agricultural wastes and cement dust 

The aim of this experiment was to study the effect of using a cheap, simple and low 

technology sludge treatment process, namely composting, while using different 

cement dust concentrations added to sewage sludge and bulking agent, on the viability 

of Ascaris eggs and the final compost quality. 

99 



Table 3.4. Main Physical and Chemical Characteristics of the Raw Materials 
Used 

Waste Te 

Parameter 
Sewage 
Sludge 

Fennel Basil 
Cement 

dust* 

Physical characteristics 
H 6.09 - - 12.49 

Density (k m3) 1080 - - - 
Moisture content (%) 20.413 6.6 7.4 0.020 
Total dry solids (%) 79.587 93.4 92.6 99.98 

Chemical characteristics 
Chemical Oxygen Demand 
(COD), mg/kg 

89574 - - - 

Biochemical Oxygen 
Demand (BOD5), mg/kg 

32766 - - - 

Total Nitrogen (%) 3.4494 0.8983 0.9790 0.0045 

NH3-N (mg/kg) 57 - - - 
N03-N (mg/kg) 0 - - - 
Phosphorus % 1.953 - - 0.0033 

Potassium % 0.251 - - 0.1227 

Organic Matter (%) 75.96 78.29 75.96 - 
Organic Carbon %) 44.06 45.41 44.06 - 
C/N ratio 12.8: 1 50.6: 1 45.0: 1 - 

Heavy metals (ppm/dry wt. 
basis) 

Iron 22180 - - 520 
Manganese 50 - - 48 

Copper 239 - - 76 
Zinc 804 - - 73 
Lead 789 - - 159 
Cadmium 22 - - 17 
Nickel 121 - - 72 
Chromium 134 - - - 
Mercury 15 Ed 

- - 
* CaO & CaCO3 % in cement dust is 43% and 20%, respectively. 

100 



Sewage sludge (S), agricultural wastes (BA) and cement dust by-pass (C) were used 

in'the production of compost. The sewage sludge, and agricultural wastes used as 

bulking agents, were mixed at certain proportions in order to adjust the C/N ratio of 

the mixture to about 25: 1. Then, to some mixtures, cement dust by pass was added at 

concentrations ranging from 0% to 50% of the dry weight basis of the sludge. Ten 

piles were made for the various treatments in two phases, four piles and six piles for 

phases 1&2, respectively, as follows: 

Phase 1 

1. S+ BA (windrow pile) 
2. S+ BA (passive pile) 
3. S+BA+30%C 

4. S+BA+40%C 

Phase 2 

5. S+BA+10%C 

6. S+BA+20%C 

7. S+BA+25%C 

8. S+BA+35%C 

9. S+BA+50%C 

10. S+30%C 

The windrow and passive piles were constructed mainly to be a reference point for the 

treatment process in general. The windrow and passive piles were formed of a mixture 

of sludge and agricultural wastes only, without cement dust. The difference between 

the windrow and passive piles was the ventilation pipes that were laid underneath the 

passive pile, but not the windrow pile. Phase 2 piles were constructed three weeks 

after the start-up of phase 1 piles and, accordingly, the calculations for the waste 

materials weights used to reach a favourable C/N ratio differ. Table 3.5 shows the 

characteristics of the waste materials used in the C/N ratio calculations for phases 1& 

2 and Table 3.6 shows the composition and weights of the mixed wastes used for 

phases 1&2 and their calculated equivalent C/N ratios. The ten treatments were 

carried out for about four months, two months for the fermentation stage and another 
2 months for the maturation stage. The process used for forming the piles is described 

as follows: 

101 



i. Passive composting was selected to he the type of coýmpostin" process for all 

piles (except the windrow pile), due to the ease of operation, mini mal attention 

for aeration (sell aerated through underlying ventilation pipes) and cheapness 

relative to aerated static pile composting. For all piles, the design of compost pile 

shown in Figure 3.5 was adopted: 

10 cm high straw laycr 

5 cm Iah 

bulking 

Figure 3.5. Cross Section through Compost Piles 